
Multiple files are bound together in this PDF Package.

Adobe recommends using Adobe Reader or Adobe Acrobat version 8 or later to work with 
documents contained within a PDF Package. By updating to the latest version, you’ll enjoy 
the following benefits:  

•  Efficient, integrated PDF viewing 

•  Easy printing 

•  Quick searches 

Don’t have the latest version of Adobe Reader?  

Click here to download the latest version of Adobe Reader

If you already have Adobe Reader 8, 
click a file in this PDF Package to view it.

http://www.adobe.com/products/acrobat/readstep2.html




 1 


Linda S. Adams 
Acting Secretary for 


Environmental Protection  


Edmund G. Brown, Jr. 
Governor 


California Regional Water Quality Control Board 
[...]
D.  Impaired Water Bodies on CWA 303(d) List ............................................................................ 9 


IV.  Rationale For Effluent Limitations and Discharge Specifications...................................................... 9 
A.  Discharge Prohibitions ............................................................................................................... 9 
B.  Technology-Based Effluent Limitations .................................................................................. 10 


1.  Scope and Authority........................................................................................................... 10 
2.  Applicable Effluent Limitations ......................................................................................... 10 


C.  Water Quality-Based Effluent Limitations (WQBELs) ........................................................... 12 
1.  Scope and Authority........................................................................................................... 12 
2.  Applicable Beneficial Uses and Water Quality Objectives................................................ 13 
3.  Determining the Need for WQBELs .................................................................................. 16 
4.  WQBEL Calculations......................................................................................................... 21 
5.  Whole Effluent Acute Toxicity .......................................................................................... 29 
6.  Anti-backsliding and Antidegradation ............................................................................... 29 


V.  Rationale for Surface Receiving Water Limitations ......................................................................... 31 
VI.  Rationale for Monitoring and Reporting Requirements.................................................................... 31 


A.  Influent Monitoring .................................................................................................................. 31 
B.  Effluent Monitoring.................................................................................................................. 32 
C.  Whole Effluent Toxicity Testing Requirements ...................................................................... 32 
D.   Receiving Water Monitoring.................................................................................................... 32 
E.  Other Monitoring Requirements – Not Applicable .................................................................. 33 


VII. Rationale for Provisions .................................................................................................................... 33 
A.  Standard Provisions (Provision VI.A)...................................................................................... 33 
B.  Monitoring and Reporting Requirements (Provision VI.B)..................................................... 33 
C.  Special Provisions (Provision VI.C) ........................................................................................ 33 


1.  Reopener Provisions........................................................................................................... 33 
2.  Effluent Data Evaluation .................................................................................................... 33 
3.  Ambient Background Receiving Water Study ................................................................... 33 
4. Best Management Practices and Polluton Minimization Program………………………..34 
5.  Special Provisions for Municipal Facilities (POTWs Only) .............................................. 34 
6.    Copper Action Plan……………………………………………………………………….34 
7.    Cyanide Action Plan………………………………………………………………...........35 
8.    Whole Effluent Toxicity………………………………………………………………….35 
9.    Compliance Schedules - Not Applicable………………………………………………....35 







Sanitary District No. 5 of Marin County ORDER NO. R2-2011-XXXX 
Paradise Cove Treatment Plant NPDES NO. CA0037427 


Attachment F- Fact Sheet  F-2 


VIII. Public Participation.......................................................................................................................... 35 
A.  Notification of Interested Parties.............................................................................................. 35 
B.  Written Comments ................................................................................................................... 35 
C.  Public Hearing.......................................................................................................................... 35 
D.  Waste Discharge Requirements Petitions................................................................................. 36 
E.  Information and Copying ......................................................................................................... 36 
F.  Register of Interested Persons .................................................................................................. 36 
G.  Additional Information............................................................................................................. 36 


 
 


List of Tables 


Table F-1. Facility Information................................................................................................................... 3 
Table F-2. Outfall Locations....................................................................................................................... 5 
Table F-3. Effluent Limitations (Previous Permit) and Monitoring Data for Conventional and Non-


Conventional Pollutants.......................................................................................................... 5 
Table F-4. Effluent Limitations (Previous Permit) and Monitoring Data for Toxic Pollutants ................. 6 
Table F-5. Compliance with Previous Permit Provisions........................................................................... 7 
Table F-6. Secondary Treatment Effluent Limitations ............................................................................. 10 
Table F-7. Summary of Conventional and Non-Conventional Pollutants for Discharge Point No. 


001 ........................................................................................................................................ 11 
Table F-8. Basin Plan Beneficial Uses ..................................................................................................... 13 
Table F-9. Translators for Copper and Nickel for Deepwater Discharges North of Dumbarton 


Bridge ................................................................................................................................... 15 
Table F-10. Summary of RPA Results – Discharge Point No. 001.......................................................... 17 
Table F-11. Effluent Limitation Calculations for Discharge Point No. 001............................................. 27 
 







Sanitary District No. 5 of Marin County ORDER NO. R2-2011-XXXX 
Paradise Cove Treatment Plant NPDES NO. CA0037427 


Attachment F- Fact Sheet  F-3 


ATTACHMENT F – FACT SHEET 


As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 


This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for dischargers in California. Only those sections or subsections of this Order that are 
specifically identified as “not applicable” have been determined not to apply to this Discharger. Sections 
or subsections of this Order not specifically identified as “not applicable” fully apply to this Discharger. 


I. PERMIT INFORMATION 


The following table summarizes administrative information related to the Sanitary District No. 5 of 
Marin County Wastewater Treatment and Reclamation Facility (Facility). 


 Table F-1. Facility Information 
WDID 2 215021002 
CIWQS Place ID 239498 
Discharger Sanitary District No. 5 of Marin County 
Name of Facility Paradise Cove Treatment Plant and its wastewater collection system 


3700 Paradise Drive 
Tiburon, CA 94920 Facility Address 
Marin County 


Facility Contact, Title, Phone Robert L. Lynch, District Manager, (415) 435-1501 


Authorized Person to Sign and 
Submit Reports Same 


Mailing Address P.O. Box 227, Tiburon, CA 94920 
Billing Address Same 
Type of Facility Publicly Owned Treatment Works (POTW)  
Major or Minor Facility Minor 
Threat to Water Quality -- 
Complexity -- 
Pretreatment Program No 
Reclamation Requirements No 
Facility Permitted Flow 0.04 million gallons per day (MGD) 
Facility Design Flow 0.04 MGD 
Watershed San Francisco Bay 
Receiving Water Central San Francisco Bay 
Receiving Water Type Marine 
Service Areas Sanitary District No. 5 of Marin County 
Service Area Population 260 


 
 


A. The Sanitary District No. 5 of Marin County (hereinafter the Discharger) owns and operates the 
Facility, a publicly owned treatment works, and its associated wastewater collection system 
(collectively the Facility). The Facility provides secondary treatment of wastewater collected from 







Sanitary District No. 5 of Marin County ORDER NO. R2-2011-XXXX 
Paradise Cove Treatment Plant NPDES NO. CA0037427 


Attachment F- Fact Sheet  F-4 


its service areas (Paradise Cove and Seafirth in Tiburon) and discharges to the Central San 
Francisco Bay.  


For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, and policies are held to be equivalent to references to the 
Discharger herein. 


B. The discharge of treated wastewater from the Facility to the Central San Francisco Bay, a water of 
the United States, is currently regulated by Order No. R2-2006-0037 (National Pollutant Discharge 
Elimination System [NPDES] Permit No. CA0037427), which was adopted on June 14, 2006, and 
expires on June 30, 2011.  


C. The Discharger filed a Report of Waste Discharge and submitted an application for reissuance of its 
waste discharge requirements (WDRs) and NPDES permit dated November 30, 2010.   


II. FACILITY DESCRIPTION 


A. Description of Wastewater Treatment 


1. Facility Description. The Discharger owns and operates the Facility, which provides secondary 
treatment for domestic wastewater to approximately 260 people (130 service connections) 
within the Sanitary District No. 5 of Marin County. The Discharger has a current average dry 
weather design treatment capacity of 0.04 MGD. 


2. Treatment Process Description. Wastewater from approximately 260 people located on the 
Tiburon Peninsula is conveyed via gravity sewer to an influent wet well.  The wastewater 
treatment process utilizes two identical treatment trains consisting of: grinding, flow 
equalization (primary settling), extended aeration, secondary clarification, chlorination (sodium 
hypochlorite) and dechlorination (sodium bisulfite). Treated, disinfected and dechlorinated 
secondary effluent from the Facility is discharged (Discharge Point No. 001) through an outfall 
pipe to the Central San Francisco Bay through a diffuser located 400 feet offshore. Currently, 
the Discharger only uses one of the two treatment trains.   


The old treatment plant consisted of a single treatment train with a design capacity of 0.020 
MGD.  Construction on the upgraded treatment plant began in late 2008 and became operational 
in January 2009.  The second train has been installed in order to meet future demand projected 
on the basis of growth within the service area.  The treatment plant upgrade was necessary due 
in part to the anticipated conveyance of wastewater from the Seafirth Estates Wastewater 
Treatment Facility (average dry weather design flow of 0.0075 MGD). Seafirth was abandoned 
due to high cost and the difficulty in maintaining and operating the plant. Its flows are now 
directed to the Paradise Cove Facility through a new pump station.  In addition to the increased 
flow from the Seafirth plant, the District reports in their report of waste discharge that they 
anticipate increased flows from 48 homeowners that wish to abandon their individual septic 
systems in favor of connecting to the Discharger’s sewer system. It is also anticipated that 32 
additional homes may be built within the service area and that the Romberg Tiburon Center may 
also connect to the District’s sewer system.   


3. Discharge Description. Treated secondary effluent, at a maximum permitted flow of 0.04 
MGD, from the Facility is discharged to the Central San Francisco Bay as shown in 







Sanitary District No. 5 of Marin County ORDER NO. R2-2011-XXXX 
Paradise Cove Treatment Plant NPDES NO. CA0037427 


Attachment F- Fact Sheet  F-5 


Attachment B.  The discharge occurs through a submerged outfall located approximately 
400 feet offshore and at a depth of 20 feet below the surface.  The outfall is constructed of 
6-inch diameter HDPE pipe and utilizes a rubber duckbill diffuser.  The Regional Water 
Board has determined that the outfall meets the requirements to be considered a deep water 
discharge, as defined in the Basin Plan.   


Compliance monitoring for the outfall is conducted at Monitoring Locations EFF-001 as 
described in Attachment E, Monitoring and Reporting Program (MRP). 


4. Biosolids Management. The Facility does not have any equipment for handling and removal of 
solids from the wastewater treatment process.  Biosolids are stored onsite prior to transport to 
disposal at the Tiburon Wastewater Treatment Facility. 


5. Storm Water Discharge. The Discharger is not required to be covered under the General 
Permit (NPDES General Permit CAS000001 – the General Permit) because all storm water 
runoff at the Facility is treated along with the wastewater discharged to the Facility.   


B. Discharge Points and Receiving Waters 


Table F-2 below identifies the locations of the discharge point and receiving water. The Central San 
Francisco Bay is located in the Central Bay Basin watershed management area, between the 
Richmond-San Rafael Bridge and the San Francisco-Oakland Bay Bridge. 


Table F-2. Outfall Locations 
Discharge 


Point Effluent Description Discharge Point 
Latitude 


Discharge Point 
Longitude Receiving Water 


001 Secondary Treated 
Municipal Wastewater 37º 53’ 50” N 122º 27’ 40” W Central San Francisco Bay 


 
 


C. Summary of Existing Requirements and Self-Monitoring Report Data  


Effluent limitations contained in Order No. R2-2006-0037, and representative monitoring data 
from the term of the previous order, collected during the period July 2006 to June 2010 are 
summarized in Table F-3 and Table F-4 below.  


Table F-3. Effluent Limitations (Previous Permit) and Monitoring Data for Conventional and 
Non-Conventional Pollutants  


Effluent Limitations Monitoring Data 
(From July 2006-June 2010)) 


Parameter (units) 
Monthly 
Average 


Weekly 
Average 


Daily 
Maximum 


Highest 
Monthly 
Average 


Highest 
Weekly 
Average  


Highest 
Daily 


Discharge 
Biochemical Oxygen 
Demand (5-day @ 20°C) 
(BOD5) 


mg/L 30 45 --- 18 18 -- 


Total Suspended Solids 
(TSS) mg/L 30 45 --- 26 26 -- 


Oil and Grease mg/L 10 --- 20 -- -- 5.0 
pH s.u. Within 6.0 – 9.0 6.2 – 7.1 







Sanitary District No. 5 of Marin County ORDER NO. R2-2011-XXXX 
Paradise Cove Treatment Plant NPDES NO. CA0037427 


Attachment F- Fact Sheet  F-6 


Effluent Limitations Monitoring Data 
(From July 2006-June 2010)) 


Parameter (units) 
Monthly 
Average 


Weekly 
Average 


Daily 
Maximum 


Highest 
Monthly 
Average 


Highest 
Weekly 
Average  


Highest 
Daily 


Discharge 
Chlorine, Total Residual mg/L --- --- 0.0[1] -- -- 0.0[1] 


Acute Toxicity % Survival [2] 95[4] 


Total Coliform Bacteria MPN/100 mL [3] 80[5] 


Footnotes to Table F-3: 


mg/L = milligrams per liter 
MPN/100 mL = Most Probable Number per 100 milliliters 
% survival = percent survival 